

CHONGQING BORIDA CONSTRUCTION MATERIALS CO.,LTD

Block E2, baisha industrial park, jiangjin district, chongqing China
Tel: 15823063319 Email:cz@cqbrd.com

Certificate of Analysis

产品名称:Naphthalene Superplasticizer (SNF-A)

生产日期:2024.8.9

Production date: Aug 9rd,2024

数量:26000kg

Quantity:26000kg

生产批次:20240809

Batch NO.:20240809

检测项目 Test Item	检测标准 Test Standard	检测结果 Test Result	
固含量 % Content of Solid %	≥91	92.1	
硫酸钠含量 Content of Sodium Sulfate %	≥5	5	
PH 值 PH Value	8±1	8	
氯离子% Chloride Ion %	≤0.5	0.25	
细度% Fineness %	≤0.5	0.014	
表面张力(mN/m) Surface Tension(mN/m)	70±2	72	
水泥净浆流动度(mm) Cement Slurry Flow Rate(mm)	≥220	235	
减水率(%) Water Reducing Rate(%)	≥18	21	
腐蚀钢筋 Corrosion of Reinforcement	应说明对钢筋有无锈蚀 It should be indicated that there is no corrosion in steel reinforcement	否 No	
测试方法 Test Method	GB/T8077-2012	工业标准 Industrial Standard	GB8076-2008
检验结果 Analysis Result	合格 Qualified		
注：检测掺量 0.75%，42.5#水泥 Note: the test amount is 0.75%, using 42.5# cement			

